

批次号: 4997

FENG ZUO

东莞市峰作金属制品有限公司检验证明书  
 FENGZUO METAL COMPANY SPECIALTY STEEL PRODUCTS  
 MILL INSPECTION CERTIFICATE (ISO-9001)

香港公司地址: 上环永乐街87号泰达大厦12楼B室  
 长安公司地址: 东莞市长安镇涌头社区宏业北路10号A栋A仓  
 电话 Tel:86-769-85470385 传真 Fax:86-769-85476654

客户Customer		东莞市长原喷雾技术有限公司						日期Date	2019/4/20	编号File	2019042001
钢种Steel Grade		316SS		品名Commodity		不锈钢棒		订单号码Order No.	CR2019041901	P.O.NO.	PO-000-2019-04-18-0005/PO-000-2019-04-18-0005
Item	BOX NO	Heat No.	Shape	Size(公制)	Quantity(P'es)	Weight(kg)	Condition	Workmanship(特殊要求)			
1		11Q157	R	65.00		268.0	CDG				

化学成份Chemical Composition (WT%)										机械性质Mechanical Properties				
Kind of Test	C	Si	Mn	P	S	Ni	Cr	Mo		Hardness HV	Tensile Strength N/mm2	Yield Strength N/mm2	Elongation (%)	Reduction of Area (%)
Spec.	MAX 0.080	MAX 1.00	MAX 2.00	MAX 0.045	MAX 0.030	10.00 14.00	16.00 18.00	2.00 3.00						
1	0.021	0.390	1.490	0.036	0.028	10.100	16.750	2.070		225	715	630	37.5	73

区分Condition: FC:炉冷Furnace Cooled S:固溶化Solution Treated HR:热轧Hot Rolled A:退火Annealed CD:冷抽Cold Drawn R:压光Reeled ST:剥皮Smooth Turned B:黑皮Black Bar CG:研磨Centerless Grinding RS:矫直Re Straight ness P:抛光Polished PL-Peeling	化学成份引自原质保书 此材料均符合RoHS检测标准	Shape : R : Round H : Hexagonal S : Square SR : Square-Round E : Ellipse FB : Rectangular	Here we certify that the material described herein has been manufactured and tested with satisfactory results in accordance with the requirement of the above material specification.
---	------------------------------	---	---



MANAGER OF QUALITY ASSURANCE DEPARTMENT